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Medications at the End-of-Life
Palliative Care Pharmacotherapy for the Dying Patient

Part 1
• Principles of palliative care

• Principles of medication use in the 

elderly

• Medical conditions encountered

• Assessment and management of 

pain 

Part 2
• Management of:

– nausea and vomiting

– anxiety, restlessness, delirium, 

palliative sedation & dyspnea

– cough, excess oropharyngeal 

secretions, constipation

– malignant bowel obstruction

• Issues related to communication 

at the end of life

May 21, 2020
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Learning Objectives

After completing part 2 of this education module, you should be 

able to:

• Identify common symptoms requiring treatment at end of life and 

recommend medications to treat them, specifically:

– Nausea/vomiting

– Restlessness, delirium, dyspnea and use of palliative sedation

– Cough, oral secretions, constipation and malignant bowel 

obstruction

• Use a communication template that ensures a clear 

understanding of patient and family wishes & goals of care 
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Nausea and Vomiting 

in Palliative Care
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Nausea and Vomiting

• Nausea
– Unpleasant sensation of need to vomit

– Autonomic symptoms- pallor, cold, sweat, salivation, 
tachycardia, diarrhea

• Vomiting- Coordinated, forceful expulsion of gastric contents

– Retching: rhythmic, laboured, spasmodic movement of the 
diaphragm and abdominal muscles

• Incidence of N/V in terminal cancer patients
– Nausea  60%

– Vomiting 30%

• Various etiologies

May 21, 2020

Supportive Oncology 2013;11:8-13
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CTZ and VC of the Brain Stem

Vomiting Centre
Collection of nerves located in reticular formation of the 

Medulla Oblongata, adjacent to the CTZ

Chemoreceptor Trigger Zone
Area Postrema

(floor of the 4th ventricle)

BBB



7

Emetogenic Pathways Involved in N/V 

Vestibular input

Higher centres (Cortex)

H1 AChm

+ +

+

CTZ

D2 5HT3

+

Vomiting Centre

H1
AChm5HT3

mu +

Vagus

Vagal afferents from:
Chemoreceptors/ 

mechanoreceptors in liver 

and gut, eye, oropharynx

Mechanoreceptors in viscera
Drugs/toxins/metabolites reaching 

the CSF via systemic circulation

+

-

H1 AChm

D2

mu

Emotions, sights, 

smells, CNS tumor

Endocrine- pregnancy

Middle ear surgery, 

movement, Meniere’s, ASA

BBB
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The 11 M’s of N&V

Etiology Pathophysiology Treatment

Metastases Cerebral- ICP, CTZ

Liver- toxin buildup

Corticosteroid, D2, H1 blockers

Meningeal irritation ↑ ICP Corticosteroid

Movement Vestibular stimulation
(worse with opioid)

Anticholinergic

Mentation (anxiety) Cerebral cortex input Anxiolytics

Medication Opioids: CTZ, Vestibular, GI

Chemo: CTZ, GI irritation

NSAIDs: CTZ

D2, H1 blockers, anticholinergic, 

stimulant laxative

5HT3, D2, blockers, corticosteroid

D2, H1 blockers

Mucosal irritation NSAIDs: GI ulcer, gastritis

Hyperacidity: gastritis

Cytoprotective agents, antacids

May 21, 2020

Am Fam Physician 2001;64:807-14
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The 11 M’s of N&V, continued

Etiology Pathophysiology Treatment

Mechanical

obstruction of the 

bowel

Intramural: constipation

Intra or Extramural: tumor

Laxatives

Corticosteroid, D2, H1 blockers,

Octreotide or scopolamine or 

hyoscine butylbromide

Motility: Ileus, opioids GI, CNS Stimulant laxatives, prokinetic

Metabolic imbalance CTZ D2, H1 blockers, corticosteroid, 

correct electrolytes

Microbes Local infection (candida 

of the esophagus, H 

pylori), or systemic sepsis

Antimicrobial treatment

Myocardial

dysfunction (MI, CHF)

CTZ Oxygen, D2, H1 blockers,

anxiolytic, ↑HF treatments

May 21, 2020

Am Fam Physician 2001;64:807-14



10

Neuroleptics (D2 blockade) 

Haloperidol 1mg po or 0.5mg sc tid + PRN

*Methotrimeprazine po/sc, olanzapine po/sc, prochlorperazine po/IV

Prokinetics

Metoclopramide 5-10mg po/sc/IV q6h or q6h PRN

Domperidone 10mg po tid

Antihistamine (H1 blocker)

Dimenhydrinate 25-50mg po/sc/IV up to qid

Diphenhydramine, promethazine, hydroxyzine, cetirizine, bilastine

Anticholinergic

Dimenhydrinate, scopolamine patch, scopolamine sc inj, glycopyrrolate sc inj

Benzodiazepines

Lorazepam 0.5-1mg up to tid

Steroids

Dexamethasone 2-4 mg po/sc daily, 

Prednisone

Antacid

H1 blocker, PPI

Antiserotonin (5HT3 antagonist)

Ondansetron, granisetron, 

dolesetron

Cannabinoids

Nabilone

Somatostatin

Octreotide (for MBO)

Anti-Nausea Drugs

* Methotrimeprazine – multi-receptor agent

J Support Oncol 2013;11:8–13
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Medications for N&V

1st line, regardless of mechanism causing N&V

May 21, 2020

Haloperidol
Fast onset, mild sedation

0.5 mg sc tid, reduce dose at SS

Metoclopramide
Fast onset, mild sedation, prokinetic

5-10 mg sc tid-qid

Options: Methotrimeprazine- broad spectrum receptor activity, but more S/E  

or olanzapine- if indications such as anxiety or mental distress

OR

Dexamethasone  -broad spectrum, mood elevation 1- 4 mg sc daily

PPI- pantoprazole or lansoprazole capsule or rapid dissolve 

5HT3 antagonist- low efficacy, constipation with regular dosing

Dimenhydrinate- sc irritation, constipation, confusion

Scopolamine patch- can’t titrate dose, constipation

Nabilone- side effects may occur before anti-nausea effect

Benzodiazepine- may cause unwanted sedation

OR combine

Consider:

Octreotide- added on in malignant bowel obstructionAdd

Add

Add
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Non Pharmacological Approaches to 

Relieve N&V

• Cold food may cause less nausea

• Avoid unpleasant odors, strong fragrances

• Consume solid foods and liquids separately

– Rinse mouth before and after meals

– Avoid dehydration

• Offer preferred foods & texture, appropriate quantity, eat at a slow 

pace, when able to eat

• Don’t force or pressure a person to eat or drink against their will

• Peppermint oil or ginger teas can be helpful

May 21, 2020

A Nutrition Guide for Women with Breast Cancer, BC Cancer Agency

http://www.bccancer.bc.ca/patient-and-public-info-site/Documents/Breast_Cancer_Nutrition_ebooklet_Nov_2012.pdf

http://www.bccancer.bc.ca/patient-and-
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Principles of N&V Treatment  

• Identify and treat the cause, if possible (11 M’s)

• Optimize non-pharmacological approaches 

• Anticipate need, 

– use adequate, regular doses of meds (use combinations)

• Titrate the dose once control achieve is achieved

– Control may be maintained, side effects reduced with a lower dose

• Monitor for toxicity

– side effects may cause distress

• Constipation, dry mouth, sedation

– Patients may not report S/E

May 21, 2020

Clin Geri Med 2016;32:45-62
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Features of Sedatives
(for Anxiety, Restlessness, Delirium and Dyspnea)
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Indications for Sedatives

• Distress from:

– Physical (pain, dyspnea, nausea), psychological (anxiety, depression, 

delirium), existential (loss of control, burden to others, loss of 

meaning), & spiritual concerns

• Sedation target:  mild               continuously asleep

• Consider:

– Sedative effects of existing meds

• opioids, metoclopramide, antipsychotics, benzodiazepines, trazodone, 

antihistamines, mirtazapine, gabapentin

– Balance between sedation and functionality. Light or deep sedation?

• Monitor efficacy and side effects, titrate the dose

– If the goal is deep sedation

• Higher doses or a combination of sedatives required

• Attention to safety and dignity (eye care, oral care, catheter)

May 21, 2020
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Sedative Options for Anxiety & Restlessness

• Antipsychotics- 1st and 2nd generation

• Benzodiazepines- lorazepam and midazolam

• Phenobarbital- eg., Palliative Sedation

• Ketamine- selected cases with intractable suffering

• Dexmedetomidine 

• Propofol
ICU setting
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Drug D2 

blockade

Sedation Hypoten-

sion

EPS Anticholin-

ergic

effects

Haloperidol +++++ + + +++ +

Methotrimep-

razine
+++ ++++ +++ ++ +++

Risperidone ++++ ++ ++ ++ ++

Olanzapine +++ +++ + + +++

Quetiapine ++ +++ ++ + +

Antipsychotics
Comparison of Features

1st

gen

2nd

gen



18

Antipsychotic Availability and Dosing
Name

Available dosage 

forms/strengths

Dose

po/sc

Regular 

dosing 

frequency

PRN dosing 

frequency

Haloperidol
0.5, 1, 5 mg tab

5 mg/mL amp for injection

po: 1 mg

sc: 0.5 mg
Up to qid q4h prn

(sc onset 20 min)

Methotrimeprazine
5, 10, 25 mg tab

25 mg/ mL amp for injection

po: 10-25 mg

sc: 12.5-25 mg
Up to qid q4h prn

(sc onset 20 min)

Olanzapine
2.5, 5, 10 mg tab

5 mg, 10mg ODT

10 mg/mL vial for injection

po: 2.5-10 mg 

sc: 2.5-5 mg

Daily or BID q4h prn

(sc onset 20 min)

Quetiapine
25, 100, 150, 200, 300 mg tab

po: 12.5-50 mg BID q4h prn

Risperidone                     
0.25, 0.5, 1, 2, 3, 4 mg tab

1 mg/mL liquid

po : 0.5-1 mg Daily or BID q4h prn
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• When TO use:

– Potent D2 receptor blocker, with fast onset via sc inj

– Beneficial for psychosis, anxiety, delirium if goal of care is not deep 

sedation  (non-sedating at low doses)

– Also effective for nausea and vomiting

– Low anticholinergic side effects

• Lower risk of constipation, urinary retention, or cognitive impairment

• When NOT to use:

– High doses have the potential to cause EPS 

• avoid in Parkinson and Lewy Body dementia patients

– Avoid high doses in conjunction with QT prolonging drugs

• Low doses (2-6 mg/day) are usually sufficient in palliative care

– May not be sedating enough to treat hyperactive delirium or if the goal 

is palliative sedation 

Haloperidol
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Methotrimeprazine
• When TO use:

– Beneficial if sedation is the goal or anticholinergic effect needed

• Multi-receptor blocker, with prominent anticholinergic properties

• Fast onset via sc inj 

• If symptoms are severe or uncontrolled or refractory to other antipsychotics

• Can be used at bedtime to promote sleep (po/sc) 

• Contributes to sedation if added to “palliative sedation” therapy

– Lower risk for EPS compared to haloperidol

• When NOT to use:

– If sedation is Not the goal

– If avoiding a high anticholinergic drug burden

• May worsen cognitive function, constipation, urinary retention, dry mouth

– Patients at risk for falls

• Can cause orthostatic hypotension and sedation
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Olanzapine
• When TO use:

– Beneficial to treat emotional distress or if sedation is the goal 

• Multi-receptor blocker, with anticholinergic properties,  low EPS

• Fast onset of action via sc injection

• If symptoms are severe or uncontrolled or if refractory to other antipsychotics

• Can be used at bedtime to promote sleep  

• Effective for nausea/vomiting

• Contributes to sedation as part of “palliative sedation” therapy

• When NOT to use:

– High anticholinergic drug burden

• May worsen cognitive function, constipation, urinary retention, dry mouth

– Patients at risk for falls

• Can cause orthostatic hypotension and sedation
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Antipsychotic Features

Quetiapine

• Anti-anxiety, antipsychotic, sedative effects desired

• Able to take po meds

• Preferred in patients with Parkinson disease or Lewy Body dementia

Risperidone

• Anti-anxiety or antipsychotic effect desired, but  not sedation

• Able to take po meds

For all antipsychotics

– Initial dose is empiric, monitor efficacy & titrate to the lowest effective 

dose to reduce side effects. Slow titration unless symptoms are severe.
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Drug Routes 

of admin

Strength

mg

Onset Peak T1/2 Dose

Lorazepam po/SL

sc

0.5, 1, 2 mg 

4 mg/mL

10 min 1-1.5h

60 min

10-20h 1-4 mg/day 

po/SL/sc,

divided bid-qid

or q4h PRN

Midazolam sc

**

(intranasal)

1 mg/mL

5 mg/mL

10 min 30 min 1-3h* Intermittent sc inj:

1-2 mg sc q1h 

PRN

Or 

Continuous sc inf:

0.5-1 mg/hr

Benzodiazepines

* T1/2= 7-9 h with continuous infusion. Longer in renal impairment

** Intranasal midazolam: CFP 2016;62: 559-61.
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Sedation Scales

RASS 

Level

Label Description Label SAS 

score

+4 Combative Combative, climbing over bedrails Dangerous agitation 7

+3 Very agitated Pulls out tubes, requires restraint Very agitated 6

+2 Agitated Frequent nonpurposeful movements Agitated 5

+1 Restless Anxious, not aggressive, follows 

commands 

0 Alert & Calm Pays attention, follows commands Calm and cooperative 4

-1 Drowsy Not alter, awakens to voice Sedated 3

-2 Light sedation Briefly awakens to voice

-3 Moderate 

sedation

Movement or eye opening to voice

-4 Deep sedation No response to voice Very sedated 2

-5 Unarousable No response to physical stimulation Unarousable 1

May 21, 2020

RASS Richmond Agitation-Sedation Scale Am J Respir Crit Care Med 2002;166(10):1338-44

SAS Riker Sedation-Agitation Scale Crit Care Med 1999;27(7):1325-29

Sunnybrook
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Benzodiazepine Indications

When To use

• Sleep

– Lorazepam, clonazepam, or zopiclone at low doses

• Anxiety

– Agitation, restlessness, fearfulness 

– Dyspnea,    work of breathing,    respiratory rate 

• Seizure

– Acute treatment (ie, single dose of lorazepam 2 mg sc inj)

– Ongoing seizures (ie, midazolam continuous sc inf’n 0.5-1 mg/hr)

• Agitated delirium

– not managed by haloperidol or methotrimeprazine, 

– sedation may be associated with increased confusion

• Palliative Sedation or catastrophic event

– Primary component of Palliative Sedation at end of life

Sedation Target

SAS

3-4

3-4

2-3

1-2

4
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Benzodiazepines

When Not to use 

• Anxiety and restlessness

– Antipsychotic preferred (haloperidol, olanzapine, quetiapine). Lower risk 

of sedation and confusion.

• Agitated delirium

– Antipsychotic is preferred

– Benzodiazepine only added on if more sedation is needed

For all benzodiazepines

– Initial dose is empiric, titrate to the lowest effective dose to reduce side 

effects. Slow titration unless symptoms are severe.
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Phenobarbital

• Available in 30mg/mL and 120 mg/mL amps

• Dilute dose in syringe by 50% with NS to    reduce sc irritation

• Dose: 60 mg sc bid, increase to 120 mg sc tid

• When To use

– Palliative Sedation, instead of midazolam or added to midazolam 

& methotrimeprazine 

– Persistent seizure (midazolam infusion not available)

– Agitated delirium not managed by an antipsychotic & a 

benzodiazepine
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Other Sedatives
• Ketamine (10mg/mL and 50 mg/mL vials)

– NDMA blocker, indicated for pain or sedation

– Sedative dose, up to 0.6 mg/kg/hr sc continuous infusion

– Associated with hallucinations and mental state ∆’s 

ICU settings

• Dexmedetomidine (100 mcg/ mL vial)

• Alpha-2 adrenergic agonist, anesthetic, sedative and analgesic properties

– Indicated if antipsychotic, oral clonidine, oral propranolol ineffective

– Sedative dose: up to 1.5 mcg/kg/hr via continuous IV infusion

– Monitor for significant cardiovascular side effects

• Propofol (10 mg/mL)

– Agonist at GABA A receptors with sedative & anesthetic properties

– Sedative dose: 5 to 50 mcg/kg/min via continuous IV infusion

– Monitor for significant cardiovascular side effects
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Palliative conditions amenable 

to the use of sedatives

• Delirium

• Dyspnea

• Palliative Sedation
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Delirium

• Common at end-of-life (90% of Ca patients), CNS cholinergic activity

Definition: altered consciousness and cognition with impaired attention,

and disorganized thinking

Manifestations: 

• Abrupt onset and fluctuating course 

• Memory impairment, disorientation, language deficit (unable to 
clearly express feelings)

• Unpleasant and emotionally distressing state

• Hypoactive, hyperactive, or mixed

• Heralds EOL, requires sedation in 25%

Multifactorial causes

• Advanced illness, renal impairment, sepsis, hypoxia, pain

• Dehydration

• Drugs: opioids, psychoactive meds, anticholinergic drugs 

Curr Opin Support Palliat Care 2016;10:316-23

Annals of Internal Medicine 1990; 113(12); 941-948.

*CAM- Confusion Assessment Method, Ann Intern Med. 1990;113(12):941-948. 

*CAM
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Delirium

• Goal of treatment: resolution or modify the manifestations

– Fix the fixable, if possible or desirable  (urine retention, constipation, 

opioid overdose, infection,    Ca++, dehydration)

– Use sedatives only to calm agitation (recovery is unpredictable)

– 1st line for agitation (hyperactive delirium):

haloperidol 0.5mg sc q6h + q4h PRN

• Low sedation, low anticholinergic option

If a more sedating option required:

– Methotrimeprazine 6.25-25 mg sc q6h + q4h PRN 

– Olanzapine 5mg sc bid + 2.5 mg q4h PRN or

– A benzodiazepine may be added on if more sedation required

• Use sparingly, may worsen delirium 

May 21, 2020

Curr Opin Support Palliat Care 2016;10:316-23

BMJ 2016;353:i3085 doi: 10.1136/bmj.i3085
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Dyspnea
• Subjective experience of an unsatisfactory breath, difficult breathing

• Tenuous relationship to pathology and objective signs of difficulty

– Assessment: ESAS item, with verbal corroboration

• Causes: anemia, hypoxia, pleural effusion, CHF, PE, infection, anxiety, 

bronchospasm

– Implement cause-directed treatment if possible

• Non-specific symptomatic treatment

– Opioids- relieves awareness of breathing, dosing is identical to tx of pain

– Steroid: dexamethasone 1-4 mg sc daily

– Bronchodilator: especially if pre-existing pulmonary disease

– Benzodiazepine for anxiety: lorazepam 0.5-1 mg po/sc up to tid

– Antipsychotic

– Oxygen: low flow by nasal prongs, especially if hypoxic

• Non-pharmacological treatment: comfortable position, postural 

drainage, fan, minimize exertion, promote air movement around the patient

May 21, 2020

Am Fam Phys 2001;64(6):1019-26

ESAS= Edmonton Symptom Assessment System



33

Dyspnea

May 21, 2020

Opioid overdose:

Pinpoint pupils, slowing respiration rate, breathing is deep (or shallow) and regular

Cheyne-Stokes

Rapid, shallow

“Agonal”/ataxic

Common breathing patterns at end of life

Apneustic
Prolonged inspiration & expiration

Apnea

Apnea

Changing rates & depths

with apneic periods

Apnea

Apnea
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Palliative Sedation

• Proportional sed’n for refractory symptoms & intolerable suffering

• When To use: 

“all possible treatment has failed, or not effective within the time frame &

with a risk-benefit ratio the patient can tolerate.”

• Final stage of illness, days/hours

– delirium, dyspnea, psychological distress, pain, vomiting, bleeding, 

airway obstruction, seizures

• Context for PS is completely different from MAiD (alert, competent)

• PS often implemented gradually: light     moderate     deep 

– Escalate dose as symptoms demand, Aim for SAS level 1-2

– Consent from SDM is sufficient

• Ensure safety and dignity (urinary catheter, eye care, oral secretions)

• Death often occurs <24h

May 21, 2020

Curr Opin Support Palliat Care 2016;10:316-23
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Palliative Sedation Regimen

• Opioid- continue existing opioid via sc route, unchanged

• Midazolam 2mg/mL CADD pump

– 5 mg sc bolus dose

– sc infusion rate: 0.2 to 0.5 mg/h, + 0.5 mg q30 min PRN (PCA) 65yrs

• Methotrimeprazine 25-50 mg sc q6h + 25 mg q4h PRN

– Will suppress oropharyngeal secretions, but if haloperidol is used, may 

need glycopyrrolate PRN for secretion control

• Option:

– Phenobarbital 60-120 mg sc BID (added to midazolam or in place of midazolam)

(Dilute by 50% in syringe with Normal Saline to reduce sc irritation)

• Option:

– Midazolam 2 mg sc q2h (while waiting to start the sc midazolam infusion) or

– Lorazepam sc 1 mg q6h + 1 mg sc q4h PRN  or

May 21, 2020
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MAiD

• Medical assistance in dying 

– Legally available to people who qualify, after a 10-day waiting period

– Must have a serious illness, advances state of decline and unbearable 

physical or mental suffering (see Health Canada site)

– Need to be competent and able to consent on the day of the procedure

• An option of interest to a very small number of patients

– A choice that is consistent with their life-long values, considered 

extremely important to the patient

• Patient and family are supported by the team

– MDs, Ethicist, Chaplain, PCM, APN and nursing staff

• During COVID-19, visitor restrictions have prompted a “two iPad” 

system to remotely include the rest of the family. 

May 21, 2020

https://www.canada.ca/en/health-canada/services/medical-assistance-dying.html#a2
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Cough

Excess oral secretions

Constipation

Malignant Bowel Obstruction

May 21, 2020
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Cough
• Distressing symptoms/Multifactorial causes

• Continue existing maintenance opioid + PRN doses for pain 

• Add other opioids PRN for cough

– Eg., PRN doses of hydrocodone, dextromethorphan, codeine

– Adjust dose based on level of sedation

• Nebulized lidocaine with salbutamol*

– 1 mL 1% lidocaine inj + 2.5 mg salbutamol nebule (= 3.5 ml volume)

– (Or mix in 3 mL NS and pre-treat with salbutamol)

– Nebulization mask, over 15 minutes, at 6 L/min oxygen flow rate

– Once or twice daily (opioid-sparing effect)

– No food or liquid for 60 minutes after the dose

*Lidocaine may cause bronchospasm in asthmatics

May 21, 2020

J Support Oncology 2007;5(7):301-2;        Chest 2017; 151(4):861-874

Ann Pharmacotherapy 2013;47:578-85;    Am J Emerg Med 2001;19:206-7
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Excess Oral Secretions

Atropine inj or 

eye drop

Scopolamine Glycopyrrolate Hyoscine 

butylbromide

Dose 0.4mg sc or 

1 drop on the tongue

0.4-0.6mg sc 0.2-0.4 mg sc 10-20 mg sc

Frequency q6h prn q6h prn q6h prn q6h prn

Crosses BBB Yes Yes No No

CV effects Tachycardia Bradycardia Low dose- none

High dose- bradycardia 

Tachycardia

Sedation Yes Yes No No

May 21, 2020

• “Death rattle” sound of air moving over oropharyngeal secretions

– Can be distressing for family to witness, little impact on the patient

• Antimuscarinic agents slow accumulation of new secretions

– Cost: dry mouth, lips, & eyes, impaired urine flow, lowered esophageal 

sphincter tone, increased temperature, dilated pupils & 

tachycardia/bradycardia

Comparison of Muscarinic Antagonists
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Excess Oral Secretions

When To use

• Copious secretions causing choking or other distress

• Family’s request, usually in the last 24 hrs of life

• Dose only PRN, use as little as possible, 

– Onset within 1 hour, duration 4-6 hrs

– Manage dryness with lubricants (Oral Balance, Artificial Tears, Vaseline)

Other strategies

• Avoid IV fluids (contributes to secretions)

• Avoid deep suctioning (causes gaging, stimulates secretions)

• Try positional changes to find a less noisy position

• Reassure family that secretions are not causing distress            
(unless secretion volume is high)   

Cochrane Database Syst Rev. 2008 Jan 23;(1):CD005177. doi: 10.1002/1465185
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Constipation

• Constipation is common

– A frequent cause of nausea and vomiting, poor appetite

• Contributing factors

– chronic opioid use, insufficient hydration, immobility,     food intake 

• Stimulant laxative is required

– Sennosides, bisacodyl orally 1-4 tabs po daily- bid

• Plus

– Polyethylene glycol daily + PRN lactulose

– Glycerin or bisacodyl suppository

– Fleet Enema- sparingly

• Systemic peripheral opioid antagonist

– Naloxegol 12.5-25 mg po daily (Movantik®)

– Methylnaltrexone 8,12 mg single dose (Relistor®)

• Bowel fluid homeostasis regulator

– Linaclotide 72, 145 mcg po daily (Constella®)
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Malignant Bowel Obstruction

May 21, 2020

• Associated with colon and abdominal cancers

• Partial or complete obstruction (prognosis < 3 wks if complete)

• Symptoms due to blockage and intestinal fluid accumulation
– Intestinal pain

– Cramping abdominal pain- colic

– Nausea and vomiting 

• Management
– No IV fluid or solid food, may have po liquids as tolerated

– Insert a venting gastrostomy tube if appropriate

– No surgery, treat with medications

Expert Opin. Pharmacother 2011;12(14):2205-2214
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Malignant Bowel Obstruction

Issue Treatment Dose

Intestinal fluid accumulation Octreotide  or
Hyoscine butylbromide

100-500 mcg sc tid
10 mg sc q6h

Intestinal wall edema, 

Nausea

Dexamethasone 4-8 mg sc daily

Pain Opioid

Nausea/vomiting Haloperidol     or

Methotrimeprazine

PPI (lansoprazole) or

Ranitidine or combine

0.5 mg sc q6h

25 mg sc q6h

30mg daily

150mg po bid or 50mg sc bid

If partial obstruction: consider use of a prokinetic and laxatives

Prokinetic Metoclopramide 10mg sc q6h

Laxatives PEG   +

Sennosides

17 g daily

2-4 tab bid

May 21, 2020

Expert Opin Pharmacother 2011;12(14):2205-2214
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Communication

• Key element of palliative care

– Clear and honest information pertaining to prognosis and treatments

– Education about the manifestations that can occur at EOL to help them  

prepare. (“Last Hours or Days of Life” pamphlet)

– Balance symptom control while retaining the ability to communicate

• Structured “goals of care” conversations* can help guide and inform 

treatment choices:

– Assess patient’s understanding- explore and listen

– Ask for permission to give additional information- to help with decisions

– Explore goals and values- what matters to the patient

– Make a plan- based on goals of care and values

May 21, 2020

BC Palliative Care web site, Serious Illness Conversation*

https://bc-cpc.ca/cpc/wp-content/uploads/2018/08/SIC-Conversation-Guide-V3-April2017.pdf?pdf=SICConversationGuide

BMC Palliative Care 2004, 3:2
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Monitoring

• Monitor medication effectiveness an side effects regularly

• Observe or probe for side effects and adjust meds as needed

• Anticipate the potential for drug accumulation and enhanced effects 

due to organ impairment (kidney, liver), dehydration, reduce albumin

• Taper to the lowest effective dose to reduce drug-induced problems

– dryness of the mouth leading impairment in ability to eat or talk, or 

sedation or confusion. 

• As symptoms become overwhelming, it may be impossible to relieve 

suffering without compromising mental alertness and ability to eat & 

drink
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Summary

• Patients with a short prognosis and at EOL experience a range of 

symptoms and have profound changes in the body 

• Judicious use of analgesics, anti-nauseants and sedatives can 

effectively manage a number of common symptoms including 

pain, nausea, anxiety and delirium, dyspnea cough and MBO.  

• The goal of medications is to achieve satisfactory symptom relief

while maintaining an acceptable level of sedation and other side 

effects, but the latter may not be possible at end of life.

• Open, honest communication with the patient and family is a key 

component of palliative care and is essential to achieving a good 

death
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Resources

Websites:

• BC
– https://bc-cpc.ca/cpc/

– Fraser Health- https://www.fraserhealth.ca/employees/clinical-resources/hospice-palliative-

care#.XrLUB_lKiUk

• Alberta- https://www.albertahealthservices.ca/info/Page14778.aspx

• Manitoba- Canadian Virtual Hospice 
http://virtualhospice.ca/en_US/Main+Site+Navigation/Home.aspx

• PCNOW- https://www.mypcnow.org/   

• Care Beyond Cure (APES- Quebec)

• Sunnybrook Palliative Care Resources:

– Last Hours or Days of Life- pamphlet 

– Palliative Care Medication Dosing Guide

– Palliative Sedation Policy 
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